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CUSTOMER e WUYANG IRON AND STEEL CO.LTD SG_SIGN
& B & 5 = _l‘IE :I:S E o® f 5
CONTRACT NO J810518174 ﬁ ==4 HB CERTIFICATE NO B108428211J810518174
# fi: % = E %
TECHNICAL CONDITION ~"JX025-2017 QUALITY CERTIFICATE PROCESS LICENSE NO
gt ®w R & ; L3 g:
CONDITION OF SUPPLY TMCP+[a] )k TMCP+TEMPERED PR R AR TRAIN NO N17AK/5063172
PRODUCT HOT ROLLED STEEL PLATE
Rt REE i Fr i s 2 R T B 4rz-
SIZE AND WEIGHT CHEMICAL COMPOSITION % TEST PIECE| TENSILE BEND IMPACT TENSILE
MRS B 5 wor || e || | O Sijint P 1S Alt] Cr [ Ni | Cu| Nb Ti|N| B | H [PCM | % st a° [ d] un .
PLATE NO. | HEAT NO. . BN B B B &
ek |woomf enern 2 wass [* 2 | 2 1213l alalal 3] 3]s slalal sz IR Z || A |180f2a] Kv2
1 2|3]416 |5 s b | *6] . 1|2] 3 |ave
) C |*6 1|2]3
mm 1=¢10 _2=*100 3=*1000 4=%10000 5=*100000 MPa_| % % 301 0
L18425180200 18301795 14 | 3070 11090 | 1] 3.742 |0 9 29 | 152) 9 41 | 22 | 140 60 70 27 13 | 51 2 16 18 T{ojclo |3 |486] 575 0.85 | 23.0 a
L18425180200 TjojLJo |3 |487] 581 0.84 | 25.0
118425180200 T|o|L|6 -40 | 6 | 145|168 245 186
L18425181100 18301795 14 | 3070 11090 | 1| 3.742 o] 9 | 29 |152| 9 | 41| 22 | 140 | 60 70 27 13 | 51 2 16 18 Tjojc|o |3 |486] 575 0.85 | 23.0 akk
L18425181100 T{o|L|o |3 |487] 581 0.84 | 25.0
118425181100 TJo|L|6 -40 | 6 | 145 ] 168 245 | 186
L18425181200 18301795 14 | 3070 11090 | 1| 3.742 O] 9 29 | 152) 9 41 | 22 | 140 60 70 27 13 | 51 2 16 18 T{o|cClo |3 |486] 575 0.85 | 23.0 ok
L18425181200 TjoJLJo |3 |487] 581 0.84 | 25.0
L18425181200 T|O|L}6 -40 | 6 | 145|168 245 186
118425182200 18301795 14 | 3070 11090 | 1| 3.742 JOo| 9 29 | 152 9 41 | 22 | 140 60 70 27 13 | 51 2 16 18 T|ojcC|o |3 |486] 575 0.85 | 23.0 ok
L18425182200 T{ojLJo |3 |487] 581 0.84 | 25.0
L18425182200 T|OJL}6 -40 | 6 | 145|168 245 186
118425183100 18301795 14 | 3070 11090 | 1| 3.742 J0] 9 29 | 152) 9 41 | 22 | 140 60 70 27 13_‘ 51 2 16 18 T 1 clo |3 |486] 575 0.85 | 23.0 ok
ey W % B 1| K G % & 1| K G k2| & BB R Ty
. i t
TOTAL 5 PIECES 18.71 t ULTRASONIC TEST 1 JInspection level 1 ULTRASONIC TEST 2 inspection eve ACCEPTABLE VISUAL AND DIMENSIONS
1. Wi CUED) 157 A EN10204/3. 1. 2. BAVEEIUEY]: SEAE$ EFTRR AR C REGT SAM B R AR R, AR EER.
1. Quality certificate in accordance with EN10204/3.1. 2. We hereby certify that the material described herein has been manufactured and tested with satisfactory results in accordance with the requirements of the above material specification and the
terms of order.
U
REMARK
*11L %4 HiChemical analysis: 0: 45 #iLadle analysis, 1:/&5%#HProduct analysis. *2iF{LE{Sample location:T: SkHEAD, B: FETAIL; 1: 4{4% /i # a conner of the plate, 2: AR B1/4W, 3: T 1/2W, 5: BLR3/4W, 7: B B8 1/3W. *3ikAHR&Condition of test piece:0: X HRE

Delivery status, 1:Max PWHT, 2:Min PWHT, 3: #fiQuenching tempered, 4:PWHT, *4iX#¥/[FTest piece orientation : L : HLongitudinal, C: BifITransverse, Z : Z[Through — thickness *5/ A HYield strength type : 2 : Rp0.2, 3 : ReL, 4 : ReH, 5:Rt0.5, 6:Re.
#6)5 WAL M Position of specimen:0:J§/%0riginal thickness, 1:fi Flmm Below the surface, 2:1fi F2mm Below the surface, 6:1/4 of the thickness, 7:1/2 of the thickness, 8:1/3 of the thickness, 9: B —/ 447, MM % 12nm Reserve a rolling surface, thinning to 12mm, D:
i —4L#iiReserve a rolling surface, F: [l F12. 5mm below the surface
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CUSTORER KB RR TR o WUYANG IRON AND STEEL CO.LTD 56, SIGN
& R & 5 > E O#H O O# 9:
CONTRACT NO J810518174 }ﬁ E .LE BB ':B CERTIFICATE NO B108428211J810518174
¥ A % #: 4 7 % W i 8
TECHNICAL CONDITION ~ "JX025-2017 QUALITY CERTIFICATE PROCESS LICENSE NO
# K R & , P 2.
CONDITION OF SUPPLY TMCP+[@ ‘K TMCP+TEMPERED FE AR HEARIR TRAIN o N17AK/5063172
PRODUCT HOT ROLLED STEEL PLATE
RIREER ER S FrAdet ik iR BHz-
SIZE AND WEIGHT CHEMICAL COMPOSITION % TEST PIECE TENSILE BEND IMPACT TENSILE
HHESs | 5 cIsiJun| Pl sfatt]cr NiJcu N[ VITi|N| B | H IPCH - a* [ d] uw
H
PLATE NO. |HEAT No, | /x| wm| & I 2 BBl $I%
THIck | wioTH} LENGTH M?S)S’Iz alalalalalalalalaslalslalals]e ;;:;;vlsras Zv.ss/r. A 1:0 i: KV2 als e
t
m T=+10 Z=*100_3-*1000_4=+10000 5=*]00000 “Wa | % ] o] C|® 1)2]3
L18425183100 TjojLjo |3 7] 581 0.84 | 25.0
L18425183100 TjojLl6 -40 | 6 | 145]168] 245} 186
T T 1 1 [ - 1
& ® B B # 1 ) % 1 # i b & 2 I . i level 2 HRBRTEH
TOTAL 0 PIECES ot ULTRASONIC TEST 1 Inspection level 1 ULTRASONIC TEST 2 [nspection eve ACCEPTABLE VISUAL AND DIMENSIONS
1. i RES HREEN10204/3. 1. 2, RAMGIER: ﬂ’.ii'ﬁj:ﬂ’rﬂtﬂ‘lﬂﬁﬁ&iﬂ"ﬂﬂﬂ’lﬁ!*ﬁﬁ'i?"ﬂ&&- HYERFEER.
1. Quali‘ty certificate in accordance with EN10204/3.1. 2. We hereby certify that the waterial described herein has been manufactured and tested with satisfactory results in accordance with the requirements of the above material specification and the
terms of order.
#E
REMARK
1L % 5 HiChemical analysis:0: $&ik5 #iladle analysis, 1:@R#5HHiProduct analysis. *2iH{IMSanple location:T: 3<HEAD, B: BETAIL; 1: ##5 M4 58 a conner of the plate, 2: B R1/4W, 3: 430 1/2%, 5: |I3/4W, T: IR K 1/3W. *3LBRECondition of test piece:0: XHRE
Z : ZFIThrough - thickness *5@M#MYield strength type : 2 : Rp0.2, 3 : Rel, 4 : ReH, 5:Rt0.5,6:Re.

Delivery status, 1:Max PWHT, 2:Min PWHT, 3: MMiQuenching tempered, 4: PWHT, *43L#FiTest piece orientation : L : iLongitudinal, C: M@ETransverse,
6Ly £ M Position of specimen:0: BMOriginal thickness, 1: ili F1mm Below the surface, 2:7ii F2mm Below the surface, 6:1/4 of the thickness, 7:1/2 of the thickness,
@ —$ . #MiEReserve a rolling surface, F: F12. 5am below the surface

8:1/3 of the thickness, 9: B — 5L, W E12m Reserve a rolling surface, thinning to 12=m, D:
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